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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

& &4 (Sample Description) :  SANITARY FOOD GRADE HOSE (& -'oiik 4 ¢ )

¥ &k B /3£ (Sample Storage 3 ¥ R4 RF &SRS / 2 (PLEASE REFER TO THE SAMPLE PHOTO AT THE END
Status/Quantity) OF THE REPORT / 2)

# 5 %33 > 7 (Sample Packaging) : %% (ROOM TEMPERATURE)

# &4 8. (Style/Item No. ) : T-405LE

#5150 (Lot No.) ¢ 20190814

&1 F (Sample Material) X AR#HI (NBR)

i# B (Sample Submitted By) : TEX 4B 'L & (DING TEN INDUSTRIAL INC.)

ERRP R/ RS/ A DOATA R Z E R RAREC K 1025 1-25 / 02-22783666 / MuteA (1-2, LANE 102,
(Company Address/Tel/Contact SEC. 2, KWAN FU RD., SAN CHUNG DIST., NEW TAIPEI CITY 241, TAIWAN /
Person) 02-22783666 / mts3)

#]:¢ p ¥ (Manufacturing Date) :2019/02/01

5 »zp 37 (Expiry Date) ¢ 2024/02/01

f A B (Country of Origin) i &~ (ITALY)

Jz ¢ p #p (Sample Receiving Date) ¢ 2019/08/19

B2 B¥ (Testing Period) : 2019/08/19 TO 2019/08/28

B3 g £ (Test Requested)
RHEApT S FARNSEFEELEFE RFA AR (102.08.209%4% & 3 5102135014654 3 & )& 7R3, RIFEA
ParsRiplES % 44, / As specified by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test. Please refer
to result table for testing item(s).

PR % % (Test Results) : # 4R T - (Please refer to following pages).
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P2 % (Test Results)

#l5EF0 = (PART NAME)No. 1 : ¢ #AR g g (BEIGE RUBBER HOSE)

2%
BIFEIE P ¥ Bl R i i
(Test Items) (Unit) (Method) LoQ (R;SUit) (Limit)
o.
EZ PR (2- A Hm (& A%, ppm 0.05 0.123 1.5

25°C, 1/ ) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-
Heptane, 25°C, 1 hr)

ME- PR 7oAy (2 A%, 25C, 1) ppm 0.05 n.d. 0.3
/ DBP (Di—n-butyl phthalate) (CAS No. :
84-74-2) (n-Heptane, 25°C, 1 hr)

HEZ TR ¥Ufa (2 A%, 26C, 1)) | ppm |45 S EE FE e Ekm - 0.05 n.d. 30
) / BBP (Butyl Benzyl phthalate) A2 k(1072107 4p #4286 3 %

(CAS No. : 85-68-7) (n-Heptane, 25°C, 1 10719019835 4 ), 12 4 4p & 47/ F ¥ &

hr) ##l. / According to Methods of Test

MEF-PR- EFA (A%, 256C, 1) ppm |for Food Utensils, Containers and 0.5 n. d. 9
) / DIDP (Diisodecyl phthalate) (CAS Packages - Test of Plastics (MOHW

No.: 26761-40-0; 68515-49-1) (n- Food No. 1071901983 announced, Oct

Heptane, 25°C, 1 hr) 04, 2018). Analysis was performed by

ME- 9 p- BIpy (2 A%, 25C, 1) | ppm |GC/MS. 0.5 n. d. 9

) / DINP (Diisononyl phthalate) (CAS
No. : 28553-12-0; 68515-48-0) (n-
Heptane, 25°C, 1 hr)

e S (2-¢ A s (2 A, 25C, | ppm 0.05 0.478 18
1-]'#) / DEHA (Di-2-ethylhexyl
Adipate) (CAS No.: 103-23-1) (n-
Heptane, 25°C, 1 hr)
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2%
RI3R5E P B B3R 2 ’ i
(Test Items) (Unit) (Method) MDL (Rgzuit) (Limit)

M- U pa- (2-0 fhe Ao, / DEHP (Di-| % 0.003 | n.d 0.1
(2-ethylhexyl) phthalate) (CAS No. :
117-81-7)
M- 7 - - fin / DBP (Di-n-butyl % 0.003 | n.d. 0.1
phthalate) (CAS No.: 84-74-2)
M¥- 9~ %97 / BBP (Butyl Benzyl| % 0.003 | n.d. 0.1
phthalate) (CAS No. : 85-68-7)
MRF - 9@ ¢ 3@y / DNOP (Di-n-octhl % 0.003 n. d. 0.1
phthalatES (CAS EZ.; 11778270) %45 CNS 15138-1 (2 @101#) » 1 f 40
- "= B / DINP (Diisononyl | % fg{ngﬁ'?;ifgs /Aﬁzfsg?;niazo NS 0.01 | nd 0.1
phthalate))(CAS No. : 28553-12-0; perforned by Gé/MS
68515-48-0 )
AFZ P PEC " Ay / DMP (Dimethyl % 0.003 n. d. 0.1
phthalate) (CAS No.: 131-11-3)
AF- " s %Ay / DIDP (Diisodecyl % 0.01 n. d. 0.1
phthalate) (CAS No.: 26761-40-0;
68515-49-1)
ME- 9 - oy / DEP (Diethyl % 0.003 | n.d. 0.1
phthalate) (CAS No.: 84-66-2)

# 3z (Note) :
LM$$4¥Yiﬁi ZFE R ERREE P HAE S L EEADE o (The test
report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products. )

AL A F LM HEsL¢ . / The report is invalid if it is partly reproduced or used.
0.1 wt% = 1000 ppm

LOQ = Limit of Quantification (*'ﬂ #%*1) ; MDL = Method Detection Limit (= ;2§ pPlH&*LiE) ;
n.d. = Not Detected (& # ) = -] ** (less than) LOQ / MDL

gt ig oop A 5g 4R 2. (This test1ng report is subject to independent quality control.)

Y O = W DN
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¥ REYP A REHRT 0 AT ERERPIZ A/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g4 2 & (End of Report) *x

This document is issued by the Company subject to its General Conditions of Service printed overleaf, avaulab\e on request oraccessnble at http://ww /en/Terms-an nditions.aspx
N -0 i-Conditi

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://wv > /Terms-an Termse-Document Attention |s
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of thls document is ad sed that information contained hereon reflects the Company’s

findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /§t i TR gL A £ B TR 265

SGS Talwan Lid. & 8 e s 150 5 f P12 & | 11886 (02)2299 3939 £4886 (0202299 3237 www.sgs.tw
I
Member of the SGS Group



		2019-08-28T16:34:03+0800
	SGS TW
	www.sgs.com
	SGS 數位簽章 FAQ ( http://twap.sgs.com/sgsrsts/digiSign.html )




